
September, 2000
PW-MANUAL 1 Tab:  2500

Part Number                                    Description

Pump Information:      +  PKHRC30 ........................ Pump Kit, Giant, HRC30
15127 ................................................... Swivel Assy.
H061 ........................................... Garden Swivel Nut
F187 ......................................................... Screen ¾”
15125 ............................................ Chemical Injector
PHR20AP ............................................ Adapter Plate

Engine Information: 192432-1193-E1 .........................Engine, B&S, 8 HP
P448 ....................................................................Key

Frame Information: 15037 .............................................................. Frame
16371 ................................................................. Foot
F064 ............................................ Screw, 5/16-18 x 1
F112 ...................................................... Washer, 3/8”
15183 .............................................. Handle, Bagged
15972 .............................................................Cap (2)
C042 ............................................................. Knob (2)
X003 .......................................................... Tire, Pneu
F464 ..........................................................Pal Nut (2)

Hardware Information
Foot: F078 (qty 1) ................................. Lock Washer, 5/16

F119 (qty 1) ................................... Hex Nut, 5/16-18
F112 (qty 1) .................................... Flat Washer 3/8”
F064 (qty 1) ............................... Screw, 5/16-18 x 1”

Engine to Frame: F196 (qty 4) ....................... Screw, 5/16-18 x 1-1/2”
F119 (qty 4) ................................... 5/16-18 Hex Nut
F078 (qty 4) ................................ Lock Washer, 5/16

Adapter to Engine: P808 (qty 4) ...................................... 5/16 Allen Bolt
P809 (qty 4) ........................... Washer, Counter Sink
                                                                   Lock

Pump to Adapter: 15184 (qty 4) .................................... SKT. Hd Screw

Accessory Information: 15122 ....................................................... Hose Assy
H076 ............................Hi Pressure Hose, 3/8” x 25ft
H121 ............................................................ Coupling
15189 ......................................................Lance Assy
16823 .................................................. Lance/Hi-Low
N04000 ....................................................... Nozzle, 0
N04015 ..................................................... Nozzle 15�
N04040 ..................................................... Nozzle 40�
16396 ................................ Trigger Gun, 3/8” Female
H140 ..................................................Chemical Hose
15011 .................................................................. Box
16867 .................................................. Bagged Parts
16225 ........................................... Oil, Engine (20oz.)

Manual Information: 15006 .......................................... Manual, 2520CWB
15172 ............................................... Manual, Engine

+     For replacement pump, use PKXMV3G25-A

2530CWB
2500PSI @ 3GPM


